
� DG5 & DG6 Issue 2 P

Dellonda, Kempson Way, Suffolk Business Park, Bury St Edmunds, Suffolk. IP32 7AR
01284 757575 support@dellonda.co.uk www.dellonda.co.uk

Page 1 of 2

NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.
IMPORTANT: No liability is accepted for incorrect use of product. Spare parts must be fitted by a competent person 
WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim. 

Parts Information:
Propane Gas Pyramid Patio Heater 13kW
Model No: DG5 & DG6



� DG5 & DG6 Issue 2 P  24/03/21

Dellonda, Kempson Way, Suffolk Business Park, Bury St Edmunds, Suffolk. IP32 7AR
01284 757575 support@dellonda.co.uk www.dellonda.co.uk

Page 2 of 2

NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.
IMPORTANT: No liability is accepted for incorrect use of product. Spare parts must be fitted by a competent person 
WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim. 

Parts Information:
Propane Gas Pyramid Patio Heater 13kW
Model No: DG5 & DG6

Item Part No. Description

1 DG10173 Plastic Foot

2 DG10174 Lower Support

3 DG10175 Steel Nut M5 Zinc

4 DG10176 M5x10 Screw

5 DG10177 Base (Bottom Plate)

6 DG10178 Block Belt

7 DG10179 Wheel Set - DG5 ONLY

7 DG10228 Wheel Set - DG6 ONLY

8 DG10180 Connection Plate For Side Panels

9 DG10181 Side Panel - DG5 ONLY

9 DG10229 Side Panel - DG6 ONLY

10 DG10182 Protective Guard

11 DG10183 Insert For Lower Support

12 DG10184 Screw 3/16

13 DG10185 Rivet M4X8

14 DG10136 Screw M6X10

15 DG10187 M6 Nut S/S

16 DG10188 Connector Plate For Control Box

17 DG10189 Middle Plate-DG5 ONLY

17 DG10230 Middle Plate-DG6 ONLY

18 DG10190 Cover Plate-DG5 ONLY

18 DG10231 Cover Plate-DG6 ONLY

19 DG10191 Black Silicone Ring 

20 DG10192 Glass Tube

21 DG10193 Upper Support

22 DG10194 Fixing Plate For Protective Guard

23 DG10195 Base For Flame Screen

24 DG10196 Flame Screen

25 DG10197 Stud

26 DG10198 Washer M6X18

27 DG10199 Reflector

28 DG10200 M6 Wing Nut

Item Part No. Description

29 DG10201 Control Box

30 DG10102 Screw M4X8 S/S

31-34 DG10203 Ignition Assembly

35 DG10204 Ignition Tube

36 DG10205 Screw M4x15

37 DG10206 Thermocouple

38 DG10207 Pilot Unit

39-44 DG10208 Gas Box

45 DG10209 Steel nut M4 Zinc

46 DG10048 Tilt Switch

47 DG10210 Screw M4X25

48 DG10211 Electric Ignitor

49 DG10212 Batter

50 DG10213 Main Nozzle Joint (Kirsite)

51 DG10214 Main Nozzle Joint (Brass)

52 DG10215 Knob, Valve

53 DG10216 Fixing, Valve

54 DG10217 Valve

55 DG10218 Joint For Gas Hose

56 DG10219 Knob, Door

57 DG10220 Chain

58 DG10221 Door - DG5 ONLY

58 DG10232 Door - DG6 ONLY

59-61 DG10222 Magnet

62 DG10223 ScrewM6x8

-- DG10001 Gas Regulator (Not Shown)

-- DG10002 Regulator Hose Clip (Not Shown)

-- DG10224 Gas Hose  (Not Shown)

-- DG10025 Accessory Kit (Not Shown)

-- DG10226 Burner Assy (Parts 29-54)  (Not Shown)

-- DG10227 Hardware Kit (Not Shown)


